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Case Presentation
“Ms. B” is a 28-year-old woman with a 4-year history of illicit prescription opioid use by the
oral and nasal routes. She began by occasionally sharing pills with friends at parties, then
progressed to 1–2 pills a day and steadily increased to an average of 250–350 mg of
oxycodone or its equivalent per day but sometimes taking up to 450 mg a day. She
sporadically inhaled heroin but denied injecting it, and she was consuming 5–9 drinks
(mixed or straight vodka) 6–7 nights per week. She had attended community college for a
year but did not graduate, and she was working in a medical office. She obtained opioids by
buying them “on the street,” by “doctor shopping” using a vague complaint of back injury
with severe pain, or by forging prescriptions, carefully rotating the pharmacies where she
filled them to avoid raising pharmacists’ suspicions. She debated with herself about quitting
because she felt that her life was “ruined and going nowhere,” and she sought treatment
because she became frightened after nearly getting caught stealing prescription pads at work.
She also reported feeling sad, with crying spells and feelings of hopelessness and self-
deprecation, but without suicidal ideation.

Ms. B was addicted to prescription opioids and alcohol and was also depressed; although she
acknowledged an opioid problem, she did not initially acknowledge her alcohol problem.
The main reason she sought treatment was the anxiety she experienced after nearly getting
caught stealing prescription pads. Her acute anxiety was situational, but it was unclear
whether her long-standing depression was substance induced or an independent disorder.

Ms. B had heard about buprenorphine from friends, and she agreed to office-based treatment
with counseling and pharmacotherapy with a buprenorphine-naloxone preparation. She was
started on a daily dose of 8 mg/2 mg, which was increased to 12 mg/3 mg on day 2, to 16
mg/4 mg on day 4, and then, in gradual increments, to 24 mg/6 mg by the third week, at
which point she reported that opioid cravings and withdrawal were suppressed for the entire
day. She experienced mild alcohol withdrawal shortly after treatment began, with
tremulousness and tachycardia that resolved with 200 mg of chlordiazepoxide in divided
doses over 2 days. Psychosocial treatment included intensive outpatient group counseling

Address correspondence and reprint requests to Dr. Woody, Department of Psychiatry, University of Pennsylvania and Treatment
Research Institute, 150 S. Independence Mall West, Suite 600, Philadelphia, PA 19106; woody@tresearch.org..
Dr. Woody is a member of the RADARS Scientific Advisory Board whose job is to assess abuse of prescription medications. Denver
Health administers RADARS; its costs are supported by contracts with pharmaceutical companies.

NIH Public Access
Author Manuscript
Am J Psychiatry. Author manuscript; available in PMC 2011 September 23.

Published in final edited form as:
Am J Psychiatry. 2011 July ; 168(7): 675–679. doi:10.1176/appi.ajp.2010.10060879.

N
IH

-PA Author M
anuscript

N
IH

-PA Author M
anuscript

N
IH

-PA Author M
anuscript



three times a week, individual therapy with a social worker, medication management by an
addiction psychiatrist, and encouragement to participate in Narcotics Anonymous (NA).

She was strongly motivated to stop opioids and quickly reduced her use from daily to twice
weekly and from many to 1–2 pills a day, and by the fourth week she stopped use altogether.
She was ambivalent about abstaining from alcohol, and her belief in her ability to drink in
moderation fluctuated; she continued binging with 4–5 drinks at a time, 2–4 nights per
week. Therapy focused on encouragement and praise for progress and feedback that
highlighted her problematic alcohol and opioid use and the discrepancies between her
intentions and her actual behaviors. After 8 weeks, Ms. B was persuaded that she could not
limit her drinking, and she stopped altogether and committed to total abstinence.

Ms. B’s depressive symptoms continued, and by the second week she agreed to a trial of
sertraline. Her initial intention was to take buprenorphine-naloxone for brief detoxification;
she expressed disdain for the possibility of becoming dependent on it as a mere “substitute.”
But as her opioid use stopped and her depressive symptoms improved, she became more
comfortable with continuing buprenorphine-naloxone for an indefinite period and agreed to
defer any decision about tapering until she felt “strong enough.” She continued
buprenorphine-naloxone, and after 3 months of intensive outpatient group therapy, she
stepped down to one group and individual counseling session per week and monthly
physician visits.

Around month 4, Ms. B stopped attending group therapy, expressing financial difficulties
and the feeling that she no longer needed it. Around month 5, citing personal
incompatibility, she stopped seeing her therapist and declined to increase the frequency of
physician visits, which was offered as a replacement. At month 6, she began a relationship
with a man she met at an NA meeting and began complaining of anorgasmia from sertraline.
The sertraline dosage was decreased from 200 to 150 mg/day, and while the anorgasmia
improved, depressive symptoms returned despite having maintained opioid and alcohol
abstinence. The sertraline dosage was restored to 200 mg, but her depression did not
improve, and she was switched to escitalopram, which produced only modest improvement.
Augmentation with lithium was tried but stopped after a few doses because it made her feel
“weird.”

Ms. B’s stressors continued, among them mounting financial difficulties and romantic
disappointment when her new boyfriend relapsed to heavy drinking and it took a month for
her to break off the relationship. A friend invited her to a party at which she relapsed to
drinking, and she soon stopped taking buprenorphine-naloxone and relapsed to opioid use as
well. After 2 weeks of intermittent binging on alcohol and prescription opioids, she
presented at an urgently scheduled visit saying that she had not been taking her medications,
had again stopped using opioids and alcohol for 3 days, was miserable, and wanted to get
“back on track.” She was restarted on buprenorphine-naloxone and sertraline; the sertraline
was titrated to 300 mg/day, and risperidone, 0.5 mg h.s., was added. With ongoing
encouragement, she agreed to reengage in NA, and after a few weeks she started with a new
therapist. She maintained abstinence and remission from depression for 6 months.

Prescription Opioid Use Disorders
Nonmedical use of prescription opioids is a growing problem in the United States. One
study (1, 2) found that lifetime use of nonmedical opioids was 5%, constituting 20% of all
drug use (2). Another (3) showed that approximately 1.7 million Americans had a past-year
prescription opioid use disorder, second only to cannabis use disorder. Sources of
prescription opioids include home medicine cabinets; diversion by patients with real or
faked pain; “doctor shopping”; illegal diversion from physicians or pharmacists; forged
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prescriptions; thefts from homes, pharmacies, distributors, or manufacturers; drug dealers;
and the Internet (4). The patient described in this case obtained drugs from several of these
sources.

Opioid Dependence Treatments
Opioid dependence typically has a chronic, relapsing course (5, 6) that can be interrupted by
medication-assisted therapy using naltrexone, methadone, or buprenorphine. Adherence to
naltrexone treatment has been poor except in highly motivated patients who are often under
strong external pressure (7), but this situation may be changing with the introduction of
extended-release formulations (8, 9), such as a once-monthly injectable formulation
(Vivitrol) that has been approved by the U.S. Food and Drug Administration for preventing
relapse to opioid addiction (10). Methadone has been the mainstay of treatment in the United
States and most other countries.

Buprenorphine is a schedule III medication with partial μ-opioid agonist effects. It binds
very tightly to receptors, such that it will displace full agonists. Sublingual tablets are
available with buprenorphine alone or with buprenorphine and naloxone in a 4:1
combination. Tablets take 3–6 minutes to dissolve and do not work if swallowed, because of
first-pass metabolism. The combination product was developed to reduce abuse since
naloxone precipitates withdrawal if injected by someone addicted to a full agonist. This
strategy appears to be working fairly well (11-14), but not for persons abusing only
buprenorphine.

As a partial agonist, buprenorphine has a plateau effect such that for most patients,
increasing the dosage beyond 16 mg/day increases the duration but not the magnitude of its
effects (15). This property appears to markedly reduce its overdose risk (16, 17).
Buprenorphine dissociates more slowly from μ-opioid receptors than do full agonists,
resulting in a less severe withdrawal (18). However, this property does not seem to reduce
relapse rates following detoxification (6). Buprenorphine can be prescribed by any physician
qualified through specialty certification in addiction medicine or addiction psychiatry or
completion of at least 8 hours in an approved certification course (19). The availability of
buprenorphine outside the highly controlled methadone system has expanded treatment
options for opioid-dependent persons (20), and the buprenorphine-naloxone combination has
been increasingly adopted, with high levels of satisfaction and with positive outcomes (21,
22).

It is important to administer the first dose of buprenorphine only when the patient is in
moderate to severe withdrawal, to avoid precipitating withdrawal. A common starting dose
is 4–8 mg, and if this is well tolerated, the usual practice is to make successive 4-mg
increases to maintenance levels of 16–32 mg/day over the next 1–14 days. The most
conservative approach is to require daily visits for dose adjustments during the first 3–5
days, although some clinicians successfully educate patients to manage their own induction
at home (23, 24). For ongoing treatment, the most common approach is to gradually spread
out visits with increasing prescription supplies, with a maximum interval of 1 month.

Comorbid Disorders
Although Ms. B’s main problem was prescription opioids, she was also depressed and
alcohol dependent—common problems in persons with substance use disorders (1). It is
often difficult to know whether mood symptoms are substance induced or an independent
disorder; however, both problems increase the risk of relapse. Substance-induced depression
typically clears with abstinence, carries less relapse risk than depression that is independent
of the substance use disorder, and is less likely to require additional ongoing psychiatric
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treatment (25, 26). DSM-IV-TR guidelines suggest a diagnosis of an independent disorder
rather than substance-induced dependence if symptoms persist for more than 4 weeks before
the onset of substance use or during 1 month or more of remission or are disproportionate to
agonist or withdrawal effects of the substance(s). The timing of treatment initiation is a
matter of judgment and, to some degree, of the time available to decide. Ms. B was an
outpatient, so decisions about antidepressant treatment had to be made sooner rather than
later.

Buprenorphine is compatible with most psychiatric medications. However, a handful of
deaths have been linked to concurrent abuse of benzodiazepines (17, 27, 28). This has led to
concern about buprenorphine use in patients abusing benzodiazepines or taking them for
anxiety disorders or alcohol detoxification. Because overdose deaths have generally been
associated with injection of high doses of buprenorphine and benzodiazepines, the risk-
benefit ratio of clinically appropriate doses in medically supervised detoxification from
alcohol or benzodiazepines is probably favorable, but careful monitoring is recommended.

There are a few case reports of elevated liver enzymes associated with buprenorphine, but its
role is unclear. Periodic monitoring of liver enzymes is advisable in patients with clinically
significant liver disease but is not needed otherwise. Compared to methadone,
buprenorphine has few clinically significant interactions with antiretroviral medications (29)
and is less likely to prolong QTc intervals (30-32). In pregnant patients, use of the
buprenorphineonly product is recommended because of uncertainty about the effects of
naloxone on the fetus.

Addressing Ambivalence
The combination of positive reinforcement (reward craving, pleasure, “high”) and negative
reinforcement (relief craving, reduction of withdrawal or distress) typically results in
ambivalence about stopping substance use. Ms. B demonstrated these elements in her
debating with herself about stopping opioid use, not initially acknowledging her alcohol
problem, and not seeking treatment until she became frightened after almost getting caught
stealing prescription pads. Approaches such as motivational interviewing are usually
preferable to aggressive confrontation. They can be used successfully, as was done in this
case, to address ambivalence by emphasizing goals salient to the patient rather than to the
therapist, highlighting discrepancies between goals and behaviors, providing a menu of
change options with the patient responsible for the choice, and using an empathetic style.

Treatment Components and Duration
Counseling, psychotherapy, and urine testing are essential components of treatment and
increase the impact of pharmacotherapy for many patients. Office-based opioid treatment
providers often refer their patients to substance abuse counselors, social workers,
psychologists, or nurses for counseling, but physicians also can provide counseling as a
component of medication management. Many clinicians recommend weekly urine testing
early in treatment, expecting that patients will have some ongoing use, which can be
addressed using prescription interval as a contingency to encourage an improving trajectory
to abstinence.

As with methadone, high relapse rates have been seen after dosage tapering in
buprenorphine studies (6, 19) and longer treatment duration has been associated with better
outcomes (33). Early reports of outcomes in general medical settings have been favorable,
with retention in buprenorphine treatment ranging from 40% to 70% at 6 months (34-36)
and 38% to 52% at 18–24 months (33, 37).
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Many patients want to transition off buprenorphine-naloxone as soon as possible and ask
about treatment duration at the outset, often because of concerns about becoming
“dependent” on medication. One way to address such concerns is to avoid the sometimes-
charged term “maintenance” and encourage “extended stabilization” until opioid and other
drug use stops before discussing tapering. Another strategy is to emphasize a “functional
clock,” asking patients to plan on continuing medication until they have not only stopped
drug use but also accomplished important goals in the domains of work, school, family, or
criminal justice system involvement. After discontinuation of medication, practitioners often
recommend continuing involvement in counseling and/or 12-step groups and encourage
patients to restart buprenorphine promptly in the event of a relapse.

Pros and Cons of Office-Based Treatment
In contrast to methadone, which is typically administered daily or nearly daily at fixed sites
with limited dosing times, buprenorphine can be prescribed flexibly by any qualified
provider and in office settings. The advantages offered by these factors include availability,
confidentiality, and ease of access—all likely contributors to the finding that office-based
opioid treatment using buprenorphine has attracted patients who needed treatment but had
never previously received it (38). Office-based treatment also provides the opportunity to
integrate addiction treatment into mainstream health care, shift away from an acute care
model to one that is “disease management” oriented, and accelerate a broader adoption of
pharmacotherapies into broader addiction treatment.

The more intensive counseling and psychiatric services that were important to Ms. B may
not have been available with office-based opioid treatment in a primary care setting. A
potential disadvantage of office-based treatment is that some patients may respond only to
the structured restrictiveness of a methadone program or preferentially respond to the
stronger μ-opioid effects that are possible with methadone (35). Diversion is another
potential problem in office-based treatment because there are fewer restrictions on take-
home medication. Urine drug screening is one way to check for diversion, but not all tests
identify buprenorphine, so it is important to use a kit or lab that does.

Conclusions
Buprenorphine is an effective treatment for opioid dependence when used as directed, and if
diverted or abused, it carries less risk of overdose than methadone or other full agonists. The
combination product is recommended (except during pregnancy) because it appears to have
lower abuse liability than the monotherapy product. It can be prescribed in specialized
addiction treatment programs or through office-based treatment by certified physicians in
any medical practice, including addiction medicine, psychiatry, and primary care. It may not
work as well as methadone for some patients, but it has made agonist treatment more
accessible to patients who needed it but were unwilling or unable to participate. It may assist
with engaging patients in an array of ongoing complementary treatments. The case presented
here reviews its use to treat a patient who was addicted to prescription opioids and alcohol,
had comorbid depression, was ambivalent about stopping alcohol use, and felt demoralized
by interpersonal problems. The treatment course was not always smooth, but through
coordinated pharmacological and psychosocial interventions over several months, the case
of Ms. B depicts characteristic positive outcomes. Buprenorphine as part of a comprehensive
medication-assisted recovery approach—combined, for example, with counseling, treatment
of additional nonopioid substance use disorders, and treatment of comorbid psychiatric
illness—provides an important tool for relapse prevention and should be a mainstay of the
standard repertoire for treating opioid dependence.
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